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WE ARE A

MANUFACTURING
COMPANY OF BUDLING EGYPSUM
MATERIALS AND p5tealls Ll 2lsl vigin o
DECORATIONS,
ESTABLISHED SINCE
2005.
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HIGH QUALITY BUILDING
AND DECORATION
MATERIALS INDUSTRY
COMPATIBLE WITH THE
LATEST DECORATION
DESIGNS & SPECIFICATIONS



Company Mission
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PROVIDING HIGH
QUALITY PRODUCTS
TO REACH AN
ADVANCED POSITION
IN HE EGYPTIAN
MARKET AND OPEN
THE WAY FOR OUR
PRODUCTS TO BE
EXPORTED TO ALL
COUNTRIES OF THE
WORLD
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We can serve
our clients
through expert
teem more than

150 employee
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ALL PRECAST
CONCRETE
PRODUCTS
REINFORCED WITH
FIBERGLASS WITH
A& CEMENT , GYPSUM
OR POLYESTER
BASIS .
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A /
@R@ (GLASS REINFORCED GYPSUM )

4 4
@R@ (GLASS REINFORCED CEMENT )

/
@RP (GLASS REINFORCED POLYESTER )

SUPPLY,

SUPPLY AND
INSTALLATION.




EGYPSUM

Our SSAtoAb.
Achievements @\

We are Proud of our

previous achievements
, very exited to achieve
more .
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Governmental buildings in admin new Capital EGYPSUM
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EGYPTIAN PARLIAMENT - NEW CAPITAL
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GREEN SQUARE - MOSTAKBAL CITY

__ NOW DELIVERI
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Egypsum in BIG 5 - 2022
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’ EXHIBITION CENTER (EIEC)
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We're exhibiting at
The Big 5 Construct Egypt
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Latest Wall
Cladding
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Designs
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New From Egypsum in BIG 5 - 2022
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GRG Wall Bricks
Light Weight —-Easy &
Fast installment —weather
conditions resistant —
moisture resistant-sound
proof —available in
different dimensions,
thicknesses .




New From Egypsum in BIG 5 - 2022 EGXESPMM

GRG Roof Cover Tiles [
Light Weight ( <50% ordinary

tiles weight ) —weather
conditions resistant — moisture
resistant- available in All Colors.



New From Egypsum in BIG 5 - 2022 EGXESQMM

GRG & GRC indoor , Out door
Lighting Unites.
weather conditions resistant — moisture

resistant- available in many Designs &
colors.
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This card should be used by the tax payer or his legal agent.
If found, please hand it to the nearest tax office.
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Housing & Huilding National Rescarch Center y

Building Malerials Research & Quality Contrul luslitute HERC 3
Adtradin ok A s dee
B e

Homsing & Buililing Nationul Research Center A
Ruilding Vaterials Rescarch & Quality Cantrol Tastitute JERC

Flexural Strength ‘I'est Results for GRG Speeimens

Client: Egynsum Group {8y el il gl vl ) Delivery Date: 2010472022 Delivery Date; 20027,
Projeet: -——-- Delivery No. @ 3485 Project: wa=- Delivery No.: 348¢
Additional Data: —acememe Testing Date : 24022022 Additional Data; s=eemx ‘Testing Dute : 2400202
Samples: Glsss fioer Reintorced Gypeum (G R () Sample Codes MTL/ACT 20221067 Samples: Glass fiber Rzinforeed Gypsum (GR.GY Sample Code: MTL/CT2022:067

Propertics Sample Number Sample Number
T Properties
1 2 3 4 5 3 1 2 a l 4 [ 5
|
Actasl Length 30041 50048 50117 S10.38 199.67 34162 Dry Weight [gm} 01,7 3970 14,3
hersoutat Widih 133 49.5¢4 4844 457 40,6 20.67
: 3 ; ;i 67 0.
tested samples H s i ! Saturated Weight (gm) 5218 5149 5375
(mm) Thickness 2487 2339 2306 2435 2808 2375
Absurplicu (%} 2.8 295 302 LX) 20.7
Span length (mm) 47541 47548 7617 485.38 474,67 473,62
ti o) 298
Fuilure Load ™) s64 896 750 615 %60 4 AveEAgS ADsORHoN. (74)
Flexural sty b [(MPa) 8.89 16,55 u.77 1087 1423 12,16 5
xural strengt {MPa) ‘ 7 Notes:
Average lexural strengéh (M¥'a) 1291 = The lest was earried out as per ASTM CS48. .
- The samples were delivered o the Jaberatory by the e rec et i the tanl
- The afcrementivied e wecering o whal wis mentoned in tae _ztier of the body
Notes:

requestin g tha test wilhonl cny resp
- The zozenec -esults apply only te the

ity on the eenier.

- The test was carried out as per ASTM C947-03. mple submitted o the center, dearing in el

- The samples were delivered to the laboratory by tie enlily reguesting the st

thet tae results are not valid for the approval olany 4 rmli;?l'y(nﬁd,ﬁ- oy practices
Lhe afcrementione! duli secerd ng lo whal wes mentioned in the letter of the body / supplies fas well 25 exprrt and is 201 zonsidered as a copfbrmity csrifica
requesting the test without zny responsibility on the center. - Validity of the r2pot s 3 mentks from testing dete. {
- The anacied zesults apply only to the sample submitted to the g€ 1 rmined |
that the results are rot valid for the approval of any quantistfve prd wlion? prcfices Tested By Supif\l;\ﬂr ',__
¢ suppies /us well 25 expont and is riot considered £s aocnfﬁ::m'v certificate., | P"'}”’";"‘c G Uy ‘“" of s} gt

- Validity of the ropert is 3 mentks from testing dawe.

WAL A6 ,2:1';‘
Tested Dy Supervisor
£ty g b g Caiesd i h\w,‘l sholtot
[
1212622 Wias feory wis l 5 AN
¥7 El-Tabireer 5L Dukki Giza P.O. Box 1770 VW il ypaB B T AY §7 EL-Tahreer St. Daski Giza P.O. Box 1770
TelHO2)333FATL2I325685% Fax: 1135156 TECIIOAL AN TITETAST A FreoaveT ot Ted (023555 33336853 Fun: 3335186 RAAEAELE B 4 TR

W bbreeds.eg wirn bl ueg
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Compression les| resulfs of GRG Cylindrical Specimens : sl
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ing & Building National Research Cenrer
Ruilding Materials Research & Quality Control Tnstiture HARC

Compression l'est Results of GRG Cvlindrical Specimens

ypsum Grovp ( agsaly fld Fripeevy] Delivery Date: 20/04,2022
Prajeet: - Delivery Nu. : 3426
Additional Data: ———- Testing Date : 264042022

Sumples: Glass fiber Reinforczd Gypsum (G.R.G)

| Sample Dimensian { Tasip i Cuit | Com = o
& 4 pression | Compressive
5‘;‘1’" E Kica v:':;’ “‘:‘;{“ Weisht | TLead Strength
U Diameter | Tieight  (cm?) | S goen?) | omp (kgfem?)
1 158 | 300 ‘ 1960 | %880 | 634 | 116 7.7 39
[
2 187 | 300 | 1935 | 5805 | 673 | 116 07 50
Notes:

- Tha test was carmec oul as per ARTV C379.

- The szmples weee delivered to the lahoriory by the entity requesting the test.

- ‘Ime afonemertioned data according to what was mantionad in the letter of the hacly
requesting the t2st withi lity na the center.

- The anached results apply only to ine sample subnitled to the center, bearing in mind
<hat the results 2re not valid for the approval of any quartitative produeion/ pracives
{ supnlizs £ as well as export 2ad s not considered as 2 confermity certificate.

« Validity of the =eport is 3 months from testing date,

TSR

Supervisor Genersl Supervisor
o ’ " R e B AEOA,
o TS P 0 - o YR R
Al & 33 & by

$7 ELTulireer S Dobki Giza P.O. Box 1770
b (02
www.ibye edueg

WY Al el g LAY
155677 2-3 3386853 Fav33ASM36 TTTe1 ST Lol ( TITT RIS o+ AT TONYT T gkl
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Building Materials Research & Quality Control Institute

1BkC S
B s LRSS R
Se—r

<G

ror e

Flexural
ypsam Group ( sSsls ol 3l s passag )

Additional Dars: —

Samples: Glass lbe: Reinfurced Concree (G.R.O)

Strength Test Results fur GRC Specimens

Delivery Dare: 20/042022
Delivery No. :
Testing Dare = 244042022

3434

Sample Code: MTL'CT2022/068

Hausing & Building National Res¢arch Ceénter
Building Materials Research & Quality Coulrol lustituty [HERC
bl pdad i Yo p ok dan

Absorption ‘T'est Results of GRC Specimens

Client: Egypsum Greup ( 2Slls el 2 sl anual ) Delivery
Project: - Delivery No. @ 2454
Additivnal Data: ———r Testiuy Dale :
Sawples: Glass fiber Reinforeed Conere.e $3R0) Sumple Crgles VLA 7M02108
Sample Numher
Properties T
1 2 3 4
Dry Weight (gm) 567.5 55001 $63.6 5757 5.2
Satwrared Weight (gm) 637.9 6303 6321 644.9 6481
Absorption (%) 124 122 1Le 120 123
Averape Alsorption (%4) 12.3

Propertics Sample Number
1 2 3 4 5 6
Actual Length 30136 500.56 499.78 501.08 499,02 50038
dimensions of —
Width 49.50 48,72 .39 .22 52.2G 149.77
tested sumples
() Thickness 2361 2286 2327 2360 2451 2470
Span length {mm) 476.36 475,36 47478 476.08 474.62 475,34
Fuilure Load ) 12370 13070 12740 1o 12170 12500
Flexural strength  (MPa) 2245 1359 2334 2133 19.06 2075
Average Flexural strength (MPa) 2175

Notex:

I'he test was carried out as per ASTM (94703,
- The samples were delivered to the laberatory by the entity requesting the t
- The aforementioned data acoerding to what was mentioned in the letter of the hody

requesting (he fest withoul sny responsimlity on the canter

nied resules apply enly o the sample sut

thet the results are not valid for the approval of any quant:

7/ supplies / as well as export amd is not considened 15 5 conformily cer) é{‘ e,
=

- Validiry of the report i3 3 menths from testing dave.
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Notes:

- Tke test was carriec ouzas por Al LM (Y28,

- The ~=mpl  de.ivenad to the laboratory by the entity ~ecuesting the test.

- The nforementionec datz according te what was meotioned ‘n thes elter ol “he sody

witkout oy rezonz nlity ¢ the e er
sy ealy o the samole subritad 1o the contes, bearing
that ~he =i 13 a0 not valic for the apareval of any quantitative provact i
# supplies / as wel axpon- and it ot dered 2= 1 centormicy corificate.
- Valicity of the rzpo-tis 3 meatt - fmm date. .I

Testerd By Supervisor

WS 72027

WS e

87 Fi-Tahreer St Dokki Gice PO, Box 1770
Tel.(02)33356722 33256852 Fav: 2335150
www. hbre.edu.eg




GRC Products Test Reporis
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Compreasion rest resubts of GREC Cylindrical Speeimens : § p2sall

(AR FE=" TV

Egypsum Group ( sty sUdl gl saart ) / 4alall dgall

sy Aas

- U 5 S5 A D g sutpall ey ¥ XY ST M a0k ik N sl

Al ca L (o ¥ gt 3 L 4+ L 528 5 Al g 0 36 5] s iy Vah

Housing & Building National Research Center |
Buildiug Materials Research & Qualify Control lustitute HBRC

J N

Compression Test Results of GRC Cylindrical Specimens
Client: EZvpsum Groun (sl sl o g popanl | Delivery Date: 20042022
Project: Delivery Ne.: 3493
Additianal Datn: Testing Date « 24042022
Samples: Glass fize: Reirforeed Conerewe (G.R.U)
Sample Dimension i | 3 ol B =
& Lasading 4 Lui | Cvmpresivn | Compressive

s’:"" A ) | Venme “:‘,‘“ Welght | 1aad Strength

*  Diameter Height  (cm’) LGl (K} (gm/em®} (ton) (kg/em®)

1 158 S0.0 1904 450 10.00 L1 380 194

2 152 30.0 1814 5442 1096 201 411 237
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Note:

- The 1est was sarried cut as per ASTM C579,

- The sarples were celivered to the lehaatory by e ertity reguesii
1l atorementioned dota sceording o what vass neotionesd in e Teler ol the body
requesting the test witheut any ~espoensibility oo the center.

- The attacked results apaly orly to the samgls submitted to the center, haaring in mind
that ths results are net valid for the appreval of amy gquantitist ve sroduction prac
/suoplies ¢ u: well as expest and is rot considered 03 a conformity cestificate,

- Validity of the reaort is 3 months from testing dazs.
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Company Organization Chart

EGYPSUM
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Mr: Saied Ebraheem

Mr: Eslam Asaad

[Miss: Asya Mohamed] Miss : Shaymaa Nabil
Mr : Ahmed Gad

Eng : Ahmed Gamal

Eng : Eslam Gamal

() ) (egtsaries)

Mr : Alla El zeeb Mr : Nasser Saad Mr : Hany El Shater
|

Mr : Abdel fatah Mohamed

Mr: Mohamed Abdel Azeem Mr : Hatem Abdel Mawgoud Mr: Mohamed Nabi Mr : Ahmed Freeg

Mr : Naser Hussien Mr : Badr El Zeeb Mr : Sayed El Shater

Mr : Yosry Mohamed Abdalla




You are more than
welcome to visit US

Office:- 37 abo Dawood al zahry
st — Nasr city — Cairo — Egypt.

Factory:- anshas industrial area
piece no 167 — belbees —
Shargiyah.




Email address :
iINnfo.egqypsum@yahoo.com

Factory number : +2 0552640319
Office number : +2 0222740320
Mobile number: «YYYYeyveay

Nitp://www.egypsumaroup.com
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